
23

B5B5

B5

B5

38.1
38.2

38.3

38.4

38.5 38.6

B26

38.7

38.8 38.9

38

B9

B21

B26

B24

B25

B24

B25

38
38.1
38.2
38.3
38.4

Control panel assy
Panel
Socket, 16A/230V
AC reset
Engine switch

38.5
38.6
38.7
38.8
38.9

Air cleaner cover
Foam filter
Capacitor 12uf
Capacitor fixer
Panel back cover

43
43.1
43.2

Fuel tank ass.
Fuel tank
Fuel tank cover

43.3
43.4
43.5

Fuel on-off ass
Oil measuring cup
Fuel filter

No Parts Name Q.

1 Right crankcase body 1

2 Left crankcase body 1

3 Oil seal Φ20×Φ30×7 2

4 Oil seal Φ6×Φ12×4 2

5 Speed governor shaft 1

6 Speed governor fork 1

7 Crankshaft assy. 1

8 Centrifugal flyweight holder 1

9 Sliding bush 1

10 Flywheel 1

11 Ignition coil 1

12 Wires fixer 1

13 Reed valve 1

14 Reed valve gasket 1

15 Cylinder 1

16 Cylinder gasket 1

17 Piston 1

18 Piston pin 1

19 Piston ring ass 1

20 Spark plug F6TC 1

21 Cylinder cover 1

22 Aluminum gasket , Cylinder cover 1

23 Recoil starter 1

24 Wind guider, cylinder cover 1

25 Alternator 1

26 Bottom cover 1

27 High-voltage component 1

28 Muffler 1

29 Muffler gasket 1

30 Carburetor 1

31 Circular carburetor gasket 1

32 Speed governor arm 1

33 Speed governor sheet 1

34 Speed governor pulling rod 1

35 Speed governor spring 1

36 Fine speed governor spring 1

37 Return spring 1

38 Control panel assy. 1

39 Rectangular carburetor gasket 1

No Parts Name Q.

40 Air cleaner steel gasket 1

41 Rubber absorber 4

42 Rubber belt 2

43 Fuel tank ass. 1

44 Fuel tube 1

45 Fuel tube clip 2

46 Jugged washer Φ6 1

47 Ground wire 1

48 Piston pin clip 2

49 Handlebar 1

50 Handlebar gasket 1

51 Spark plug sleeve 1

52 Sleeve pole 1

B1 Bearing Φ20×Φ42×12 2

B2 Elastic collar Φ45 1

B3 Needle bearing Φ10.3×Φ14×13 1

B4 Pin Φ10×16 2

B5 Bolt M6×10 8

B6 Bolt M6×12 6

B7 Bolt M6×16 4

B8 Bolt M6×15 2

B9 Bolt M6×20 6

B10 Bolt M6×45 4

B11 Bolt M6×55 2

B12 Stud M6×75 2

B13 Bolt M6×85 3

B14 Bolt M6×100 2

B15 Stud M6×113 2

B16 Bolt M8×160 1

B17 Screw M3×8 2

B18 Screw M6×30                                          2

B19 Screw M6×40 1

B20 Nut M10 1

B21 Nut M6 2

B22 Washer Φ3 2

B23 Spring washer Φ3 2

B24 Washer Φ6 2

B25 Spring washer Φ6 2

B26 Screw M6*16 2

PARTS LIST

1
2

3

3

4 5
6

7

89

10

11

12

13

14

15

16

17

18 19

20

21

22

25
26

27

28

29

30

31

32 33

34

35

36

37

39

40
41

41

42

43

43.1

43.2

43.3

43.4

43.5

49

50

51

52

41

41

B1B1

B2

B3

B4

B4

B5

B5

B5

B5

B6

B6

B6

B6

B6

B6

B7

B7

B7

B7

B8

B8

B9

B9

B9

B9

B10

B10B11

B11

B12

B12

B13

B13

B14

B14

B15

B16
B17

B17

B23

B23

B22
B22

B18

B18

B19
B20

44

45

45

46
47

48

48

PARTS DIAGRAM
  QS 950  GASOLINE GENERATOR 

petr2
Textový rámeček
5906205033

petr2
Čára



Pozice Objednávkové číslo Název
1 5906205022 kryt

2 5906205023 kryt statoru

7 5906205024 kliková hřídel+ojnice

10 5906205025 setrvačník

11_27 5906205001 zapalování komplet

13/B12  5906205002 reed valve cpl.  

14 5906205003 těsnění

15 5906205026 válec

16 5906205004 těsnění válce

17 5906205027 píst

20 3906201048 svíčka

21 5906205028 víko válce

22 5906205005 těsnění válce ALU

23 5906205006 startování komplet

25 5906205007 motor komplet

26 5906205029 kryt motoru

28 5906205030 výfuk

29 5906205008 těsnění výfuku

30 5906205009 karburátor kompletní

31 5906205010 těsnění karburátoru

38.1  5906205011 přední panel ‐ bez příslušenství

38.3  5906205012 reset

38.4  5906202023 vypínač

38.5  5906205013 kryt

38.6  5906205014 filtr

38.7  5906205015 kondenzátor 12μF/450V

39 5906205016 těsnění

40 5906205017 těsnění

41 5906205018 silentblok

43.1 5906205031 nádrž

43.2  5906202012 víčko nádrže

43.3  5906205019 palivový ventil

43.4  5906205020 měrka oleje

43.5  5906202013 palivový filtr

44 5906202016 palivová trubička

49 5906205021 madlo

SG 950_elektrocentrála


	页 1



